CREALITY

3D Printer User Manual
SDITEN#N{E A iEP

CR-6 Max




Content 8z

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the Storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

WHHEIR =R

RHHEEAR B BB = M= G0 R T IS ER A B, BETEE R Z AT AR, 7
TSR BRI B P TR T2 1,

B8 = LEFIBA BT A & BRI VAR S5 FE A A2 P I IB B 4 1)L, 1B 32085 IR
BERFTREHNBIE M S BT TER R,

AT NS B IFHAI A @, TR B UM LT A TURBUIS &R EAIR
BEALE 5t BA - R A IATE 7 (B -R R BIAE X AR AR IR BR R AT,

BB =4E W www.cxsw3d.com &R UEFE O = 4B W SHAB KB4 KR A8
HRERERAZFER.

Notes
{ERZAN

Assemble the 3D Printer

A% 3D FTENHL

Use the 3D Printer

EF 3D FTENM

Level the Platform
BEES
Load Filament

=1

Start Printing
FHEFTED



NOTES A

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

1B RERER R EHRN T ARER AN, BREREIN S HEMNM FIRK;

2B ANBEEZ RS 1B RS RN, BR AR EEEN. R D ERIFER;

3BT EM R BEIREIIRA SN E AR ENIFIREA, M2 R MTENITENRE;

AR RIEFFEM, LIRIERET KBNS HIT;

SVAMERZEIEPEREM” RERLANE, BEASYINTHRIRE, BRELFRIGET AN =FLIEE;

6 IBN1EFT ENH T AR B RARIEE LU ALK, LA LE RIS R 200, ERA B RS

TOBMERIEN BN REFESRES), U R shER Y A S B EME NSRRI S

8 EHTENTE R R FI Ak RREB T ARk ERFEMBIET %, BIEMB7ERBFMERBEL, UpHIZ25;

O BT AR, ERRTERTEOVER T, BT HRIHTENNMA S B, AR LAMENITEN ML S ENEY;

10\ FHRTE10% LUTFRY LE, 1B R B AR B ENER MEREN, URERABHE;

1L AHIRE R RPN, 1EJ7JN“¥F7FJ'HKI_\T¥E7J\%ﬁ%%ﬁbﬂﬁék&ﬂm"fﬁmméﬂ” i&%AQﬁﬂ%ﬁ%%MﬁF'

12 (ERBENETIREFTEN R SIREFTESABN E R MHECEREM, B TIRERE, R ERARE T RITENE RR ST~ M S RS RAANER.
EGERR LR ERF R o

e e e e e e e e e e e e e e e e = -



Introduction zsmn

] .

“

10 Y-axis Belt Tension Adjustment Knob(Left)
YRz H A BRI T hES (B)

11 Tool Box TE&
12 Pull rod $IFF

19 Timing wheel cover(Right) BI$#5& (&)
20 Extruder i
21 Filament Detector EFfHain

) ) ) 22 X-axis Motor X#hEa4
13 X-axis Belt Tension Adjustment Knob

I
1 X Limit Switch X4#hPRAIFF !
I
l
X 2 2 R e s | 23 Extruder (E) Motor $tt (E) 6341
I
I
I
I
I

2 Nozzle Kit ILEH
3 Filament Holder $Ze Rk &
4 Photoelectric Switch B FF %

5 Glass Pick And Place Handle Plate
IRIBANAFRRIER

6 Storage Card Slot 7#fi&i#

7 SD Card Slot Sticker SD-RHEML4E

8 USB Port USB#O

9 Y-axis Belt Tension Adjustment Knob

(Right) YRR KT HEs ()

14 Printing Platform $TEIE& 24 Coupling Bx5has

15 Power Cable Connection BEJEHAFF % 25 Z-axis Motor (Z2) Z4hEBH (Z2)
16 LCD Screen BB 26 Z-axis Motor (Z1) Z3heB# (Z1)
17 Timing wheel cover(Left) Rl %&(A)

18 Y-axis Motor YihEB#,



Parameters

RESHK

Basic Parameters &A%
M CR-6 Max

odel | &5
Printing Size | (R B R 400*400*400mm
Molding Tech | REUE A FDM
Nozzle Number | Bk #i & 1

Slice Thickness | IH RE

0.1mm-0.4mm

Nozzle Diameter | BiEE 1R

Standard 0.4mm | 47EC0.4mm

Precision | {TENFERE +0.Imm
Filament | $TED# 1.75mm PLA/TPU/PETG/Wood | A#t
File Format | Y1 2318 STL/OBJ/AMF

File Transfer | {TED 75 =

USB/Storage card | BEXH S 77 (& RAT A

Slice Software | RIZREY) A 4

Creality Slicer/Cura/Repetier-Host/Simplify3D

Power Supply | ZiE B+

Input| %1 \:AC100-240V 50/60Hz Output|5it:DC 24V

Total Power | SEIHE

500W

Bed Temp | AREERE <90°C
Nozzle Temp | Bl &= aE <260°C
Resume Printing | BTEB£E4T Yes | 3245
Filament Detector | B Yes | 57H§

Dual Z-axis | 3N Z4 Yes | S2H¥

Auto Leveling | BEhAF Yes | ZFF

Language | 1B

English/Chinese | FRZEt)i%

Computer Operating System
R E RS

Windows XP/7/8/10 MAC/Linux

Printing Speed | $TEMEE

80-100mm/s




L]
5/ oD
O ase Frame | s x 1 @ Gantry Frame | 2172 x 1 © oisplay | 7R x 1 © rowerCord | BiE4 x 1 @ Rack | K% x 1 @ Spool | K& x 1

: —— 7 > Y

© rilament |5+ x1 @Pullrods | HIAF x4 mgzig fﬂi“?; screw x4 @ fendserenss flatround @) NoX30 Hevagon flat round
mEE= M5x12 7S FE kiR M5x20 75T EK iR
% /S A i
hMeSaXdlgc':eev)\iz%n flat round M6 Screw bolt x2 M6 Union bolts x4 @ V6 Hexagon nuts X4 [i6) 1I1£rzaL\dingfixture x 1
M5X10P9Af F ISk iE 4 M6 2IRLUR1E M6 SEEERIS M6 PIARIE S B
4 )

< . Tool list TR
@ Spade x 1 Wrench x 1 @ Socker Spanner x 1 @ Nozzle Cleaner x 1
57 e EfRF / Pitas
B .
Diagonal Pliers x 1 Allen wrench x 1 - Storage Card &x 1 Quick Connect Buckles x 2
‘ D .5 /ﬁ @ s mnz \ @ o render A D pen
(7 =

g FERFIR R
“ @ Quick Release Claw x 2 is @ Nozzles x 2
HiEEM [71-3
S J

Tips: the above accessories are for reference only, please refer to the physical accessories! ¥E: U _ERHHEE, FULYNE!




1 Install the Gantry Frame
TEAIIR

e Gantry Frame | 17738 x 1

e

e M5x45 Sems Screw x4
M5x4540 & 1822

Twist the coupling to raise the X axis
to the position as picture shown.

FrEpBXIhER CEXH LA BIMNEF RIS,

X-axis bottom profile
XA R AL 4

Two Z-axis profiles, installed on the
inner step of the X-axis bottom profile.
PIRZAHENT, FEXHHREEMANEMN %

by
%




2 Install the Display
REETR

e Display | 2/RE x 1

& o

M5x10 Hexagon flat round
head screws x2

M5x10R7< RISk R 22

|
After the display is installed, please connect the display cable.
ETRTETRE, BB RREEET.




3 Install the Pull Rod =it

Adjust the proper length of assembled pull rod and install in the position shown in the figure
RIFFRZ AT SENKE, REEBRUE

%

@ M5 X 12 Hexagon flat round
head screw x2

M5x12 7S FEIK 1242

e

@ M5x20 Hexagon flat round
head screws x2

M5x20 75 FEIK R4

7/

M6 Screw bolt x2
M6 IR

/D

@ M6 Union bolts X4
M6 jE iR

O frie

M6 Hexagon nuts X4
M6 7S AR

ePull rods | fiitfx 4



Install the Rack

LRAER

e Spool | KIE x1

The material rack can be installed in different positions
on the front and back of the Z axis, and can be folded.
RIRE[TEZHEl EARMERE, AlTE.




5 Easier to replace the platform and adjust the belt
ERTATES, BEEHEHE |

1.Rotate the glass pick-and-place handleplate for platform
replacement.

1. IR BV R ER AT # 1T & B i,

2.Then manually turn the knob to the appropriate tightness
to avoid belt breakage. (as shown in figure A, three places)
2ARFHRIESIEAITEIESNEE, T RE B ISR K H ARk,

(YNEFTRAZAL)

- J




=D

© rower Cord | BB x 1

Cable Connection &%

1 Connect the 16pin port to the nozzle adapter board as shown in the figure  $ZEl7R16pinif O EIEB L% IER
2 Connect the extruder adapter board with 14pin port as shown 3ZER 14pini EEHT H IR
3 Connect Z-axis motor cable JEHEZ#EMLE 4 Connect the photoelectric switch wire ZEEHBFF X4 5 Connect the power cord MRS

Caution

@®Do not connect or disconnect the cables when the machine is powered on.

© LHLENEEN, B/ERMMIFERS .,

_______________________

_______________________

, Cable buckle
| HEEFID

N e e e e e e e - -




Level the Platform p=xa

Select “Level” to automatically level R ETUIAY, BRI BEhiAF
After the leveling is completed, adjust the Z-axis compensation value according to the adhesion of the printing consumables and the glass J#¥5%E

BfE, MIETENFEM SINIBT B MHTENR, BT ZHMIMR(E

CREALITY

During the leveling
process, please do
not touch the Teflon
tube and nozzle
cable,

BELER, BAE
ANIEZ S A=Y S
Heo

TFRS

Zl z5ME




Preheating Method 1
TR % 1

Method 1 FiEl

CREALITY

Notes: The Ul information is only for reference, the actual Ul may be different.
AR REUESE, LRV,




Preheating Method 2

FR A2

Method 2

Notes: The print preheating standard
is adjusted at the factory, PLA

CREALITY

preheating standard: nozzle
temperature 200 °, hot bed
temperature 60 °, ABS preheating
standard: nozzle temperature 240 °,
hot bed temperature 70 °.

If you need to adjust it due to
printing materials or other reasons,
you can adjust the parameters on
the interface home page control —
temperature — PLA / ABS preheat

setting.

CTENFASIIREL NER
YT, PLATAET A : 50558 2000,
PHREG0°, ABSTHAT f | &R
FE240°, AFRETO
ERITEMEREMRERETERE,
BT REE TR E
PLA/ABST j

CREALITY




When you wait for the temperature to rise, hang the filament over the filament holder.
LREGRE LAN, IBEMETERR L,

For loading filament smoothly,the end of the filament
should be placed as shown above.

7T IRMSERER, FM BRI B RN AN EFR .

______________________

______________________



Load Filament #x

When the current temperature reaches the target temperature, the consumables pass the material breakage detection, and are inserted into the small
hole of the extruder until the position of the nozzle. If the consumables flow out at the nozzle, it means that the consumables have been loaded.
Method of adjusting the tightness of the extrusion spring: Arrow to right is tightening, arrow to left is lossen. (As shown in figure A)

YETREAE B AR ER, SHEMETITRHE N, A FEVVNILEZBRE A E, FRIBELEHEM R LR TEM EEEHSTH.

TR HEENRESE SR EEEN, TR GEAFT)

e
Il

hreading fixture x 1

RE)FLA

@ (Installation) Wire
t
(

N E= st . TR

Tips: How to replace the filament?

1.Cut filament near the Extruder and slowly feed in the new filament to the material tube.

2.After preheating the nozzle, push the filament a little forward and quickly withdraw the filament, and then feed in the new filament.
Tips: SN{AI EHFE?

FiE— TEFIEFEN G FEM BN, BN EEEN, EIREMEEASHE L,

FiEZ ARG, BREMERE— TG, SRS, BIREMEN.




12 Start Printing e
FHAFTED

Machine Settings

T_

il e vios Sesiee Beeeions Fectince 510

Crosity CRo5E v

<
[
3
8

Creality CR-2040/CR-30405 Number of Extruder:
Creality CR-4040
Creality CR-5

Creality CR-5060
Creality CR-S080

G-code flavor

Start G-coda End G-code

Preset prnta Printer Settings Frinthead Settings
o Creality CR-10
oo 8 A v, Yanid) rmin
i | | O creny chios <o
O Creality CR-105
O Creainy cr-105 Fro A P
O Crealiy Cr-1054
O Creality CR-1055 Build plate shape ¥ max
O Creality cR20Pra Gantry Height
Q Creality CR-2020 Heated bed
Q
Q
Q
Q
(0]

1201 X500. 00 Y500, 00 £100.0
1203 X500. 00 Y500, 00 Z10.00
N4 PR AN RIAON N TR

691 ;Relative positionning
Gl B2 F27O0 ;Retract a bit
G T2 70 7 F74nn Retrast

Printer name | Cr

e I

—

-7 3. Select language—Next—Select your machine—Next—Finish.

>> E‘@ >> gi‘ﬁ!-b-bf

ps
Creality Creality Slicer A '\ © s x Creality Sicer

© Crssier © smT
s @ amn SR TEORESE

TTERHLLE

Q Crealych20 nemEE TeaeE
O Creality CR-20 Pro.
Q Crealtycnanzn R XBIME
1. Double click to install the software. | & e e (- GaE 4.0pen Creality 3D slicer > Load (Read file) — Select file.
O CrealitycRs Al — L o . .
. Creality CR5060 FTF IR = 447) 5 B4 — Load (GEEUSCH) =& R 30
2.Double click to open the software. | $TFF &4 S Sy ) MR
Q Creality CRY FTENPERAR Y ki
O Creality Ender-t e
Q Creality Ender-2 FHEE
O Crea\:tyEmdeM b7 3 AR
& CrealiyEnders Geode At pame
O Ender-3/Ender-3Pro/Erder-
> Guest Customization Fif Gcode & G-code

3L ;Relative positionning
Gl B2 F2700 ;Retraot a bit

WZ01 X500.00 ¥500. 00 Z100.0
1203 600,00 ¥500. 00 Z10. 00

4TEML B | Creality CR6 Max

I
T

swaoeo i —— L —— =S

3OREFIE S > Next>IEEXT M A —>Next—Finish, 52RIEE.



Start Printing
13 FFAAFTED

6.Insert the storage card— Click print
control— Select the file to be printed.

5.Gen\erat(\e G-code, and tc,ave the gcode file to storage card. NI REE— ST — R
£ G KB REEEHEE BITENHYSHE
File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols to the slicing software manual in the memory card!

XHBFEAAT FHHETF, TN FHEMAGHTS BEET RHERRRIEE, EREE R ARG ERFM!




Start Printing
14 FFIAFTED

CREALITY

Print

Tune.

CREALITY
1

[©Fag=re|




Circuit Wiring

FEIIRE,

Y axis motor

| Vil

Z1 axis motor || 72 axis motor

=R || Z1 Ml

Z2 thEs il

i

lollllall

[T

zTWTu
S—

[ e
Cable Port1 [ e
HgEOl [ e
[ e
[ e
[ e
[e
[ e
[ e
Cable Port2 LS
HeiEO2 Lo
[ e
[e
[ e
[ e
Fuse
1RG22

e@ msoe @

Storage Card Slot
iR

ﬁ 0

[ Micro USB Port
Micro USB ##01

Screen Interface

s/s]s)s)s]s !

REEO

Power Input ||Hot Bed Power Output| | Bed Thermistor|| Normal Fan
FEIREIAN FAPR R IR FAPRIABR BHRE FAREO(J1)

Reserved Port(J1) || Photoelectric Switch Port
FERFXEO

Reserved Port(J3)
FREBHEO(J3)

Reserved Port(J4)
FREEAJ4)




Trouble-Shooting

g e |

B——{E} T

|

i

ths

I“'




AL

IHmE B Ly HEALE HREM
LERERE
£ | TR 2 R TEfEE —
\—I SEhEEE
EEL = | s }—»‘ 1. AR RS
|
- B3 N P 1. BIERGEFERTN
T A HRERDE B-<RTHAE>-2 2. EREE e ED
"

el
o

1. EiE
AL %————ﬂ o, AEmERSE
) % %—>‘ WfF% }—" 2 Rkt

BRI 1, EiEHE AR
. EIRR

TR AN

A I HE }—»{ 1. EEER
o ARERT = .
E<gzre B—| A&raE 1. EEHE
o T = | 1. EHFIR
i 24TED BT 2 | PRIRES 2. BEESEHE

1. BEST i ERTZL

KA
BRER

RN

r r r r ¢ 1 [ [ [ T

1. ERFEITRERIE
2. ERFEH
1. EiERE
2. REBHRENE




Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

RASHRNENE, LM SEFTREMES, BUIMRE, SELERARITIR=S4NRERASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

RUIFRIE =R BRAE

I R EX ARENERIM T X & T W ESE=/1201. 112
AE) WL www.cxsw3d.com

R4 400 6133 882

0755-8523 4565




